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Plot 7-1157. CDD (Pk & Avg, Ch.38, 80.11ax(SU), MCS4)
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Plot 7-1158. CDD (Pk & Avg, Ch.38, 80.11ax(SU), MCS11) Plot 7-1162. CDD (Pk & Avg, Ch.54, 80.11ax(SU), MCS2)
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Plot 7-1159. CDD (Pk & Avg, Ch.46, 80.11ax(SU), MCS2) Plot 7-1163. CDD (Pk & Avg, Ch.54, 80.11ax(SU), MCS4)
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 346 of 370
1C2205090027-09.BCG 05/30/2022 — 09/20/2022 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

PASS 23?1 oh%et 17.2d8 GEW %mz

Peak Offset: 16.4d8 SWT: 1.01ms
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Peak: 5351.25 MHz, 63.75 dBuV/m
Avg: 5350.75 MHz, 50.83 dBuV/m

120 4]

100 ‘.0"'\”'“/”‘%“'\‘“"‘\\'

o}
=}
L

Field Strength (dBuV/m)

@
=}
L

40 4
5225

5325 5350 5375 5400 5425 5450

Frequency (MHz)

Plot 7-1164. CDD (Pk & Avg, Ch.54, 80.11ax(SU), MCS11)
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Peak: 5351.50 MHz, 62.91 dBpV/m
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Plot 7-1165. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCS2)

RBW: 1 MHz

PASS .’;33 oh%et 16998 YBW: 3 MHz

Peak Offsel: 16.4d8 SWT: 1.01ms

Peak: 5350.75 MHz, 63.36 dBpV/m
Avg: 5350.00 MHz, 50.84 dBuv/m
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Plot 7-1166. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCS4)

RBW: 1 MHz

PASS 23?; Offsct: 17.298 YBW: 3 MHz

Peak Offset: 16.4dB SWT: 1.01ms

Peak: 5351.25 MHz, 63.73 dBuV/m
Avg: 5350.00 MHz, 50.80 dBuV/m
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Plot 7-1167. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCS11)

Field Strength (dBuv/m) Field Strength (dBuv/m) Field Strength (dBuv/m)

Field Strength (dBuv/m)

Peak: 5469.50 MHz, 63.13 dBuV/m

PASS bidi ey B3
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Plot 7-1168. CDD (Pk & Avg, Ch.102, 80.11ax(SU), MCS2)
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Plot 7-1169. CDD (Pk & Avg, Ch.102, 80.11ax(SU), MCS4)
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Plot 7-1170. CDD (Pk & Avg, Ch.102, 80.11ax(SU), MCS11)
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Plot 7-1171. CDD (Pk & Avg, Ch.110, 80.11ax(SU), MCS?2)
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BW: 1 MHz

PASS Eﬁé oh%et 15.5dB {R’BW 3 MHz

Peak Offset: 15.4dB SWT: 1.01ms

Peak: 5469.20 MHz, 63.82 dBuV/m
Avg: 5448.60 MHz, 47.76 dBuv/m
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Plot 7-1172. CDD (Pk & Avg, Ch.110, 80.11ax(SU), MCS4)
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Plot 7-1173. CDD (Pk & Avg, Ch.110, 80.11ax(SU), MCS11)
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Plot 7-1174. (FCC Only) CDD (Pk & Avg, Ch.118, 80.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5729.00 MHz
Detector: VBW: 3 MH
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Plot 7-1175. (FCC Only) CDD (Pk, Ch.126, 80.11ax(SU), MCS2)

Trace: MaxHold RBW: 1 MHz 5728.60 MHz
Detector: PK VBW: 3 MHz .
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Plot 7-1176. (FCC Only) CDD (Pk, Ch.126, 80.11ax(SU), MCS4)
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Plot 7-1177. (FCC Only) CDD (Pk, Ch.126, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.30 MHz
Detector: PK VBW: 3 MHz
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Plot 7-1178. CDD (Pk, Ch.134, 80.11ax(SU), MCS2)
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Plot 7-1179. CDD (Pk, Ch.134, 80.11ax(SU), MCS4)
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Trace: MaxHold
Detector:

RBU: 1 Mz 5725.90 MHz
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Plot 7-1180. CDD (Pk, Ch.134, 80.11ax(SU), MCS11)
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Plot 7-1181. CDD (Pk, Ch.151, 80.11ax(SU), MCS2)
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Plot 7-1182. CDD (Pk, Ch.151, 80.11ax(SU), MCS4)
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Plot 7-1183. CDD (Pk, Ch.151, 80.11ax(SU), MCS11)
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Plot 7-1186. CDD (Pk, Ch.159, 80.11ax(SU), MCS11)
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7.

6.14

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Field Strength (dBuV/m) Field Strength {dBuV/m)

Field Strength (dBuV/m)

RBW: 1 MHz

PASS kia‘ké ;t 16.008 YBW: 3 MHz

Peak Offset: 16.0dB SWT: 1.01ms

Peak: 5147.80 MHz, 62.75 dBpV/m
Avg: 5146.20 MHz, 50.76 dBpV/m
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Plot 7-1187. CDD (Pk & Avg, Ch.42, 802.11ac, MCS2)
RBW:1MHz  pegk: 5150.00 MHz, 63.03 dBpV/m
: 3
PASS [t yeon B HE 2030 wite 5093 dbuvim
140 4
120 1
100 4 ——
I\\"‘/V" L,mffv"\v ‘-.-" Vi, VAL~ v
80 4 ‘\
60 1 . M ,w“
AR P, AV
[ O N P
40
5050 5070 5090 5110 5130 5150 5170 5190 5210 5230 5250
Frequency (MHz)
Plot 7-1188. CDD (Pk & Avg, Ch.42, 802.11ac, MCS4)
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Plot 7-1189. CDD (Pk & Avg, Ch.42, 802.11ac, MCS9)
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CDD Radiated Band Edge Measurements (80MHz BW)

RBW: 1 MHz

PASS 2‘3‘5"3 S 16248 VBW: 3 MHz

Peak Offset: 15.4d8 SWT: 1.01ms

Peak: 5350.40 MHz, 63.13 dBuV/m
Avg: 5353.60 MHz, 51.07 dBuV/m
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Plot 7-1190. CDD (Pk & Avg, Ch.58, 802.11ac, MCS2)
RBW: 1 MHz  peak: 5351.00 MHz, 63.26 dBpV/m
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Plot 7-1191. CDD (Pk & Avg, Ch.58, 802.11ac, MCS4)
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Plot 7-1192. CDD (Pk & Avg, Ch.58, 802.11ac, MCS9)
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BW: 1 MHz

PASS f\%"?z oh%et 17.248 {R’BW 3 MHz

Pesk Offaet: 16408 SWT: 1.01ms Avg: 5458.25 MHz, 50.78 dBuv/m

Peak: 5465.00 MHz, 62.49 dBuV/m

Peak: 5461.50 MHz, 62.22 dBuV/m
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7.6.15 CDD Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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PASS g%?z oh%et 17.68 GEW %mz

Peak Offset: 16.4dB SWT: 1.01ms

Peak: 5467.75 MHz, 62.14 dBuV/m
Avg: 5452.50 MHz, 50.74 dBuV/m
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Plot 7-1237. CDD (FCC Only) (Pk & Avg, Ch.114, 802.11ac, MCS9)

PASS s v o VoW 3 bz

Peak Offset: 16.9¢8 SWT: 1.01ms

5370 5395

Peak: 5096.50 MHz, 62.62 dBpV/m
Avg: 5146.25 MHz, 51.01 dBpV/m
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Plot 7-1238. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)

RBW: 1 MHz

PASS .’;33 oh%et 17.7¢8 YBW: 3 MHz

Peak Offsel: 16.9d8 SWT: 1.01ms

Peak: 5092.25 MHz, 61.76 dBuV/m
Avg: 5137.25 MHz, 50.78 dBuv/m

=

B

o
L

—
—

—-

N

o
L

[Ar-f ‘-,’"w,f“‘.w”‘-‘-V\.w“\‘f‘ﬁﬂ"”\'“\.‘”\‘“i"’h"-v"'v“‘f"v"‘f
|

60 —_,MMM I

SR NSO RUBOU P SUrivuvn Ay v SV

Field Strength {dBuv/m)

40 1
5025

5100 5125 5150 5175 5200 5225 5250 5275

Frequency (MHz)

Plot 7-1239. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS4
RBW: 1 MHz

PASS 23?; Offsct: 1s.08  YBW: 3 MHz

Peak Offset: 16.9dB8 SWT: 1.01ms

5050 5075

Peak: 5137.75 MHz, 63.17 dBuV/m
Avg: 5137.75 MHz, 50.84 dBuv/m
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Plot 7-1240. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)
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Peak: 5382.40 MHz, 63.26 dBuV/m

PASS b g B3
g ey 1220 Avg: 5381.80 MHz, 50.86 dBuV/m

Peak Offset: 15.2d8 SWT: 1. Olms
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Plot 7-1241. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS2)

PASS Av‘s Uhgset 15.2dB 6Ew %Hn;

Peak Offset: 152d8 SWT. 1.01ms
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Peak: 5386.80 MHz, 63.33 dBpV/m
Avg: 5381.20 MHz, 51.03 dBuV/m
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Plot 7-1242. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS4
: REW: 1 MHz  peak: 5377.60 MHz, 63.36 dBuv/m
Feak VBW: 3 MHZ ; : 1 03
PASS »g;gk%*f%sgt[ 115522'3,53 SWT: 1.01ms Avg: 5377.80 MHz, 51.00 dBuV/m
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Plot 7-1243. CDD (Pk & Avg, Ch.50, 802.11ax(SU), MCS11)

Peak: 5467.50 MHz, 61.93 dBuV/m
Avg: 5455.25 MHz, 50.71 dBuV/m
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Plot 7-1244. CDD (FCC Only) (Pk & Avg, Ch.114, 802.11ax(SU),
MCS4
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FCC ID: BCGA2436
IC: 579C-A2436
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Avg, Offset: 17.248 YBW: 3 MHz
Pesk Offset: 16408 SWT: 1.01ms

RBW: 1 MHz

Peak: 5465.75 MHz, 62.74 dBuV/m
Avg: 5456.00 MHz, 50.82 dBuV/m
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Peak: 5460.25 MHz, 62.64 dBuV/m
Avg: 5458.25 MHz, 50.95 dBuV/m
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Plot 7-1245. CDD (FCC Only) (Pk & Avg, Ch.114, 802.11ax(SU),

Frequency (MHz)

MCS9)
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Plot 7-1246. CDD (FCC Only) (Pk & Avg, Ch.114, 802.11ax(SU), MCS12)
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